== I 1 K B

IN—I) AR
PARTS LIST

BBWP-28BL
BBWP-28BL-BTFL

SEIKO SEWING MACHINE CO., LTD.




Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line J :
2. This book was prepared based on information available in March. 2011,
3. Parts are subject to change in design without prior notice.,

INDEX

Machine body e e p?vg;s
Llpper Shaﬂ mechanism ............................................................ 3, 4

Needle bar and thread take—up mechanism ~ cooceeeem 5 6

Inner presser ‘FOOt mechanism ............................................................ 7' 8

Outer presser ‘FOOt meChanism ............................................................ 9' 10

LOWer Shaft mechanism ............................................................ '[ 1, 12
Throat plate and throat p[ate base ......................................................... 13, 14
Hook saddle (right) and hook  srrerrrrrriii i i it r i s 15, 16
HOOk Sadd[e (IB-H:) and hOOk ............................................................ "7, 18
B cbish raalEpiam = e ne e e R e R R R 5 19, 20
Feed adjustment mechanism = «orrererresrermmrem e 21, 22
Upper feed mechanism ............................................................ 23. 24
Feed reverse meChanism ............................................................ 25‘ 26
Presser foot lifter Mechanism  -++-+==+==scessssmssssascmssisercriontastansanasasscnsanss 27.28
Bobbin winder matietet . - - - [EEPPUTLTEPPRURR RIS .. . 29, 30
Tension re|ease mechanism ............................................................ 29, 30
Thread tENSION  sreteestesssessssssseiaeeiiisiasieseenteaeieasaaaanaas 31, 32
S ] T T T (YU, ... N, R 33, 34
Quick reverse mechanism (-BT) e R R AR R R R AT 35, 36
Knee switch mechanism (FL)  sesesseessrarammmmimiiinnninsraaasraaaeans 37, 38
Manual switch mechanism (FBT)  seeeessessreienmmii e 37, 38
Air presSure mechanism ............................................................ 39, 40
Presser foot actuator mechanism (=FL) =~ =rorsorermrersmeresnmmmmrnnnne e naenes 39, 40
Connectors antiBHBles =~ +-res=rersrsrerssrssssasnorsoonennonesnsses on@RURRRIN. ¢ o o« 41, 42
Accessories 1 etesteseseeseeeeeeeeeieiiesssssasnesssesiiesiesiiiiaees 43, 44
ACCESSORES 2 eeertesasaseeessseesesssissseceessisaiaseseiesasasiseiases 45, 46

Table of gauge parts ~ seeeeeseereeeeessessssscciecien 47



IN—YYZTHFAIZELT
1. MBS THKBTAMRIEL IS8 TRLTEYES,
2. ZOXKRIF20MEIBDT—RIZESWTHERShEEDTT,
3 MRIFFELGLICHALTETINIEESLAHYET,

B X

- e vy
FHIBIR e 5 4

SHEE - RFERI R0 e 5 6

IR BIER 000 e 7.8

%:}g}if’f]{?r ....................................................... 9. 10
FHEIBIER 0 e e 11,12
f+*ﬁ~ f-l-*ﬁi—é\ ....................................................... 13, 14
jJ'-?if:'?(E)\jJ? ....................................................... 15, 16
HTEE () FIT e 17. 18
EL}%&E‘]{? ....................................................... 19, 20
BYFAETBIE e e 21, 22
L&L)%ﬂ{% ....................................................... 25 94
GEEEIE e N
W;‘{_]—_-[-j-%g{g ....................................................... 27. 28
%%Fﬁ{; ..................................................... .- Niggig0
HDBOBE e 29. 30
%%ﬁ%ﬁg% ....................................................... 31, 32
ﬁ;&ﬁﬁﬁgg{{ ....................................................... 33,34
BAGTINIBAT(BT)  vreemmmessrsssneissnis s 35 36
BERAYTFRIRFL)  woverremmrrrrsesss 37, 38
?@X{‘)?%{%{-BT) ............ D L 37, 38
U:EE%{%E ....................................................... 39, 40
fﬁi?b?‘:{.:ﬂ”’}lﬁﬂﬁ(—FL) ............................................. 39, 40
37\79, ATl et 41, 42
BRI 1 e 43, 44
{-J-E&Fﬁ{% D eeeeereeeiieieiaeiieansaneaesaessessenastiaeee 45, 46

;7-__-;1‘5_% ....................................................... 47



F {KREH{% /Machine body




F{KXE8{%/Machine body

NO.| HaES E e LS DESCRIPTION
1
2|3
PARTS NO. | 9| ¢ |aQTY
1 160384 * | * 1 | REExE SUPPORT BAR
2 |60227-01 * * 1 _t*ﬁ TOP COVER
3 |60227-02 ¥ | % 1 [CDEAYILAZ)L DIAL BUSHING, CD
4 |B150607 * | K 1 | EiRT L RUBBER CAP, 32.8
5 (60229 * [ * 1 | XFEhN— COVER, :T/TAKE-UP LEVER
6 [60204 * [ * 1 |KEHN—IE BOLT, SOCKET M4X0.7 L=6
7 131207 * | * 1 | KFEHAN—LE Ty r— WASHER, PLAIN M4
8 |60228 * | % 1 | ElR—kSvFE SHEET PACKING
9 (30066 £ | * 7 |[E#RiE BOLT, SOCKET M5X0.8 L=12
10 [27172 * | * 5 |7okE SET SCREW, SOCKET (CP) M6X1.0 L=8
13 {60002 * | = 1 |mR FAGE PLATE
14 |B159150 * | % 1 |mEiRd Lig RUBBER CAP, 20.5
16 |60004 o 1 |mEHGhes OIL WICK, 130
17 |60003 * |k 1 |ER AT PACKING,; F-PLATE
18 27177 * | * | 2 |@Eiik BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | x| 3 |gHENRITLR RUBBER CAP, 9.4
20 20218 * | * 1 |dL RUBBER CAP
21 {20161 * | % 1 |RE OIL WINDOW
22 (8040 - | * 2 |a—FAh—ik SCREW 9/64X40 L=8
23 30025 -| * | 2 |a—FhR—LLTyr— WASHER, PLAIN L35
25 |BS20345 * | * 1 |ZEYRERLNE RUBBER CAP
26 |B159150 * | % 1 |a—FndLiz RUBBER CAP, 20.5
27 |B142743 * | - 1 |FLY A =53 RUBBER CAP, 27.5
28 |B159928 x| - 1 |RFEYSRES A —luE RUBBER CAP, 14
29 |B142374 x| % | 2 [n\woLinn—sTyia BUSH, DRY ; L=20
30 |B140063 * | = 1 |1\ nN—Abysi— PIN, DOWEL
32 |B153132 x| * 1 [/SyHLA—Rbwss—Fa—T  |NYLON TUBE, L=13.5
33 |B140063 * | * 1 | mwHLR—RT YT ZAwsi—  |PIN, DOWEL
34 |B104821 ¥ | * 1 |y oLAA—EhT LiE RUBBER CAP, 10.5
35 |30046 * | * 1 |7—R&1E SCREW, TRUSS M4X0.7 L=4
36 |31207 * | * 1 |7—ARBILETYY— WASHER, PLAIN M4
37 |14517 * | * 1 |ELKR(1/4"~3/8") (1BHE) SLIDE PLATE (1/4”~3/8") (Std.)
38 |6031-01 * | * 1 |ZELRLE SLIDE PLATE SCREW 11/64X40 L=9
42 |60358 * | * 1 |_yFER UPPER COVER ASSY, BED
43 160359 * | * 1 [ RyFLE#Hl/ A vEx SHEET PACKING, BED
44 |30075 x| *x | 10 |[_ybkLEiRit BOLT, SOCKET M4X0.7 L=8
45 |B105113 * | * 1 | RNuF#ihie SCREW 12.70X28 L=5
46 |B105215 x| % | 2 |NyFgmiz/Syxy PACKING
47 160357 * | * 1 |Z=Z55us(T PIPE
48 |60371 x| * 1 |/ RE=—ILiqT TUBE, 120
49 |60364 * | * 1 [ Rykihiz OIL CAP, BED
50 |B140518 * | % 1 | RyFH2 23z SCREW 7.94%28 L=10
51 |B081007 * | * 1 |RwEmass8smzo T O RING, P7
63 |B159150 * | % 1 |REHS—TLEE RUBBER CAP
64 |60360 * | * 1 |AAnsy—2 OIL GAUGE
65 |37229 * | * 2 |7vig SET SCREW, SOCKET M4X0.7 L=5
66 (61531 * | x| 1 |FEXZEGE) SUPPORT BAR (LONG)
67 |61533 * | * 1 |hEh A A—ix INTERMEDIATE CASE COVER
68 |30046 * | * 4 |hSsEH/ A —ixiE SCREW, TRUSS M4X0.7 L=4




L#hEE{% /Upper shaft mechanism




L #hR8{% /Upper shaft mechanism

NO.| o &S Eo e 4 DESCRIPTION
- ih ’
21 @
PARTS NO. | 9| & [QTY
1 160007 # | % 1 | E&4 UPPER SHAFT
2 |60015 x| * 1 |95089F—avhh CRANK MOTION CAM
3 |11031 * | % 1 | EE8RFYT(ED BEARING, UPPER SHAFT
4 18607 * | % 1 |9529hL1EA) SCREW 9/32X28 L=16
5 [27172 * | % 1 |9529hLIEB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 [30066 * | x| 2 |90FESSUHFRL BELT. SOCKET M5X0.8 L=12
7 (35999 * | % 1 |90FSS 91k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 [60011 * | = 1 |13S59— BALANCER
9 28027 * | #* 1 (/354 —1b SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 * | * 1 | E#BRAS—(4) BR-COLLAR, M U-SHAFT
1 |27172 * | % | 2 | E#BRAT—()IE SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 * | % 1 | E#A7TYH(F) BEARING
13 (60223 * |k 1 |R&EEHS— COLLAR, BOBBIN WINDER
14 (35999 * | x| 2 |REEHS—LE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | * 1 | EXJLET—1($8) UPPER BELT PULLEY ASSY
16 |60225 * | * 1 | ERJLET—1—1EA) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | x| 1 | EXNJLT—1)—IE(B) SET SCREW, SOCKET (CP) M86X1.0 L=10
18 |60008 * | * 1 | EE#BRAS— () BR-COLLAR, B ;U-SHAFT
19 |60013 * | * 1 | F#BRAS—(#)iEHE  |RETAINING RING, EXTERNAL C20
20 |27172 * | * 2 | E#BRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | ok 1 | BT T (38) BEARING
22 161503 * | * 1 |43 R )Lk TIMING BELT
23 |50404 * | * 1 |F—U—1kA) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 |50405 * | % 1 |F—Y—I1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 |61529 * | * 1 |7—— PULLEY COMPLETE
26 [37031 * | * 1 |[F—U—HLRl SCREW, FLAT M6X1.0 L=16
27 |37028 | % | 1 |TF—)—HLLCES WASHER
28 |61504 x| * 1 |7AF5— IDLER
29 |61507 * | * 1 |74F5—x4& IDLER FLANGE
30 |61505 | x| 1 |[Z4FS—84 IDLER SHAFT
31 [11426 * | * | 2 |7AFS—htdEE RETAINING RING
32 127171 * | * 2 \{Z7AFZ—xALE SET SCREW M5X0.8 L=10
33 |61506 x| * | 1 |7PAFS—HEE IDLER ADJUSTING SCREW
34 |27172 * | * 1 |7AFS>—FE#E SET SCREW, SOCKET M6X1.0 L=8
35 |61534 * | * 1 |X=Eyy INDICATOR RING -
36 27172 * | * 1 |[X=FYoT 1k SET SCREW, SOCKET M6X1.0 L=8
37 |37061 * | % 2 |FARZ—Tvirv— WASHER
38 [37158 * | * 1 | F—=U—Tviv— WASHER




&t - KFERH{% /Needle bar and thread take—up mechanism




&4 - XFERE{R/Needle bar and thread take—up mechanism

NO.| #@ES N e DESCRIPTION
3| 3

PARTS NO. | 9| ¢ |aQTy
2 16002801 * | ok 1 |#EXE NEEDLE BAR BRACKET
3 |60028-02 * | ok 1 |&HEL S NEEDLE BAR BRACKET SHAFT
4 160028-03 [ [ Bz L= g N RUBBER SHEET
5 |60030 | x 2 |#HELEHRE PIN
6 |60044 ¥ | o | 1 |#HEREEAL—IL GUIDE RAIL, N/B-CLAMP
7 137112 ¥ | x| 2 |HEREEEAL—LLE SCREW M3X0.5 L=6
8 [60622-A * | * 1 |&tHE NEEDLE BAR
10 |B140553 * | % 2 |3tk SET SCREW 1/8X40 L=45
11 [60041 * | x 1 |#HERE NEEDLE BAR CLAMP
12 {37134 * | * 1 |#HEiaRRL SCREW M4X0.7 L=10
13 |60042 * |k 1 |[EHEREAE SLIDE BLOCK, N/B-CLAMP
14 160034 * | * 1 [gHELXBE=—— (T OIL TUBE, 110
15 |60032 * | * 1 |EHEL S OIL WICK, 700
16 [60031 * | *x 1 |#HELERRT SPONGE
17 |30046 * | * 1 [#HELXERRTIE SCREW. TRUSS M4X0.7 L=4
18 |61508 * [ * 1 | KRR THREAD TAKE-UP LEVER COMPLETE
19 [37046 * | * 1 | RFEATYT (M) BEARING, S ; T-TAKE-UP
20 |37047 ¥ | * 1 |REATYLHT(K) BEARING, L ; T-TAKE-UP
21 |37051 * | * 2 | RTFEITvv— WASHER, THREAD TAKE-UP
22 |60019 e 1 |XFEX THREAD TAKE-UP SUPPORT
23 |60021 x| % 1 |XFELZRRU SUPPORT SCREW M4X0.7 ; T/TAKE-UP
24 |37585 x| *x 1 | REXZRLHvE NUT M4
25 |37053 x| * 2 | KEXZ=—FIWLR7YLY NEEDLE BEARING
26 |60020 * | x| 2 |[KEXZUY SUPPORT RING, ; T/TAKE-UP
27 60022 * | % 1 |190ESZ9 CRANK, 90
28 (60023 * | *x 1 |§HESS29 (F) A NEEDLE BAR CRANK ROD ASSY
29 160024 * | * 2 &SSO HRTYLY BEARING
30 |60017 x| * 1 | XEE PIN, ; T/TAKE-UP
31 |60116 * | % 1 | RKEFE R SET SCREW, SOCKET (CP) M5X0.8 L=8
32 |60018 * | * 1 |KEEAR)L BUSHING, ;: T/TAKE-UP PIN
33 |60116 * | * 1 | RFEEAZILIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 |60043 * | * 1 |&HEL SEA%ILGED BUSHING
35 |60081 * | * 1 |#ETEEHAZILE) _ BUSHING, F
36 |B116920 * | * 2 |#HELXEHY Y y— RING, THRUST
37 60039 x| % | 2 |#HELEEMHT— COLLAR
38 27177 * | % 2 |$tEXE#HHT—FRL BOLT, SOCKET M5X0.8 L=16
39 |90625 * | * 2 |#HEL BEHS—E Ty y— |WASHER, SPRING 2-5
40 |NO124 * | * 2 |&1DP X 17 #24 NEEDLE, DPX17 (#24)
41 |61508C x| * 1 | KFELvb THREAD TAKE-UP LEVER SET
42 [31110-A * | * 1 |#H#iE BOLT, SOCKET M3X0.5 L=10
43 |60624-A x| % | 1 |aHESRZ=A (1/8"~5/16") (=#) |THREAD GUIDE (1/8"~5/16") (Std)
44 |60634 * | * 1 |$HEEEIY RS NEEDLE CLAMP BRAKE PIN
45 |B062630 e | # 1 |HAREAL SCREW 2.38X56 L=4
46 61206 * | x| 1 |k (/747 (FHE) NEEDLE CLAMP (1/4”) (Std))




3 X B84%/Inner presser foot mechanism




fi 40 X B{% /Inner presser foot mechanism

- |
NO.| BIEEE E = e DESCRIPTION
D3| 3
PARTSNO.| ' | ¥ |aTY

1160081 * | * 1 |4EEd A% )L (FIT) BUSHING, F

2 160082 * | % 1 |[EsARIL(38) BUSHING, B

3 |60106 * | % 2 |fEEhS— COLLAR, UD ADJUST-SHAFT
4 118028 ¥ | % 2 |HEhhS—1b SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 * | % 1 |[3gEAART SPONGE

6 |60080C | * 1 |#Eh(58) SHAFT ASSY

7 160080 * * 1 |#$h SHAFT

8 |31092 * 1k |1 iRl BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | * 1 [fEgHT Lt RUBBER CAP, 8

10 160057 * |k 1 |3EEE CONNECTING PIN

11 160528 * | % 1 |HEEHS OIL WICK, 235

12 |60068 * | % 1 | Fa—THAEFA) TUBE GUIDE

13 |60064 * | % 1 |[Fo—THAFLE BOLT, SOCKET M3X0.5 L=5
14 |60066 * | x 1 |E LEATHER

15 |18349 * | % | 1 |KiE BOLT, SOCKET M3X0.5 L=6
16 |60483 * | * 1 |RRA Ty v— WASHER, SQUARE 10X12X1

17 |60065 * | x| 1 |=oXEE CONNECTION

18 |60059 * | * 1 |EiEm STOPPER CLAW

19 |60060 * | * 1 |#RAESHER PRESSER CONNECTION PLATE
20 |60056 * | % 1 |#RZ EealS PRESSER BAR CONNECTION
21 |60059 * | * 1 |EviEm STOPPER CLAW

22 |60064 * | * 1 |k BOLT, SOCKET M3X0.5 L=5
23 |60056 * | * 1 |$BAEER PRESSER BAR CONNECTION
24 160059 x| * | 2 |Evibn STOPPER CLAW

25 |60064 * | * 1 |EiEmit BOLT, SOCKET M3X0.5 L=5
26 |60057 x| % | 3 |HMEEGEY CONNECTING PIN

27 |60058 * | % | 3 |MAEEECVHE OIL WICK, 50

28 |60094 | x| 1 |[HEEEERE-—L/A(T OIL TUBE, 75

29 |BS51277 * | * | 2 |87k FELT

30 |BS51803 * | % 1 |#E#oLk FELT

31 |60079 * | * 1 |3E8hT Lz (ED RUBBER CAP

32 |60086 * | * 1 |HEEHE > hEs OIL WICK, 80

33 |60096 * | x| 1 |fhibAEERS OIL WICK, 20

34 |60063 * | * | 1 [{RhiLBEH SHAFT, SLIDE BLOCK

35 |61021 * | * 1 |z INNER PRESSER BAR

36 |60062 * | % 1 [IRhiEBE GUIDE SLIDE BLOCK
- 37 |8145-03 x| * | 2 |[IRhibBEEIESHER RETAINING RING, EXTERNAL 4
38 |60061 * | * 1 |iRNIEiR STEADY PLATE

39 |37136 x| o= 12 Hrhab#b SCREW. M5X0.8-L=10 ._..... -
40 |10285 x| * 1 |hiBZ (1/47) (EH) INNER PRESSER FOOT (1/4”) (Std.)
41 10662 * | * 1 |bRziE SCREW 5/32X40 L=6.5




SR Z B8R/ Outer presser foot mechanism

=

< (((((((((((0




538 Z B {% /Outer presser foot mechanism

NO. | e ES Eolye ke DESCRIPTION
2| 3
PARTSNO| & | ¥ |aTY

1 |60161 * |k 1 [#RZ EFEA%ILA) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 * | * 1 |# 2 EiFEA%)L(B) BUSH, R : SPREADER SHAFT

3 |60162 * | * 1 |38 Z EFEA%)L(C) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 * | * 1 |[#Z EF#A2)L(D) FEED SHAFT BUSH, L

5 161023 * | x| 1 |BRBEAL BUSHING, : P-BAR

6 |60116 * | % 1 (R EAZLIE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 160069 [ % | 1 [RAFASHFTIYIL PRESSER ADJUSTING DIAL

8 |60070 * [ % 1 (2R PRESSER ADJUSTING PLATE ASSY
9 160077 * | * 1 [#AFEHHRITILE FELT, PRESSER ADJUSTING PLATE
10 |60076 * | % 1 |IRAAEEHYIIEY PIN

11 11426 * | * 1 ARG YISEU LD RETAINING RING, E7

12 |60156 * | % 1 |3 X B ERS (8) P-FOOT LIFTER CONNECTION ASSY
13 |60157 * | % 1 [#RZ G EEE S OIL WICK, 400

14 |60158 * | * 1 |#BX EEEENDEY PIN

15 [28043 * | % 1 |38z E(FEE 1k SET SCREW, SOCKET (CP) M6X1.0 L=10
16 |61022 * | % 1 |5 Rz PRESSER BAR, OUTER

17 |60074 * | * 1 [AERTY T SHAFT, PRESSER BAR SPRING

18 |60073 * |+ | 1 |[HZESTITZ(T) SPRING SUPPORT, D

19 (60075 * | * 1 (RERTYT PRESSER SPRING

20 |60071 * | % 1 |BAEITY T hS5— COLLAR

21 |60072 x| * 1 [WEZEATYTZ(L) SPRING SUPPORT, U

22 (19060 * | * 2 |[HREATVT8@ZTTE PIN, SPRING 3X8

23 31094 | * 1 |[BAFERATITE#IE DR RETAINING RING, E5

24 160155 * | * 1 [#Z ET#h PRESSER BAR, LIFTER SHAFT

25 |B146581 * | x| 2 |[#MRETF#AHS— SET SCREW COLLAR

26 |B014760 * | * 2 X EF#HS—1ERC SET SCREW, SOCKET 5.95X28 L=6
27 160380 | * | 1 |BREFB(E) KNEE LIFTER ARM, U

28 (28031 * | % 1 |EY¥ LB )AL BOLT, SOCKET M6X1.0 L=14

29 |60163 * | * 1 2 EFB (L) AT SPRING

30 |61525 ¥ | x| 1 [BRETEESEG K-LIFTER CONNECTING BAR ASSY
31 |61525-01 * | % 1 | L ERE KNEE LIFTER CONNECTING BAR
32 |30203 * | * 2 |YooRi—IL LINK BALL

33 [11412 * | % | 2 |YoHR—ILFubk NUT

34 (28578 * | % | 2 |V EFEEEFETYv— WASHER, SPRING 206

35 |60165 * | * 1 |12z EFHLB) PRESSER BAR LIFTER CAM, B

36 134323 * | * 1 |[#HZ EFHLTPERL BOLT, SOCKET M5X0.8 L=18

37 |60164 * [ * 1 [#Z EFHLA) PRESSER BAR LIFTER CAM, A

38 [61050 * | * 1 (X EFALWERLC SHOULDER SCREW 15/64X28

39 61051 ¥ |k 1 RZ. EHFhLA) T v— WASHER, PLAIN L6.... .. —

40 (8047 * [ % 1 |[#E EFHLALEETY S v— WASHER, WAVE 8

42 160166 * | * 1 |fZEITE PRESSER LIFTER BAR

43 11430 * | 1 |#Z EIFEEY LEVER GRIP

44 |60379C * | * 1 |BELIFH#GER) KNEE LIFTER SHAFT ASSY

45 160379 * | * 1 BRI KNEE LIFTER SHAFT

46 [BS16290 * | % 1 |BELEFE#E NEEDLE ROLLER, 4X19.8

47 128208 * | * 1 |EY LT RETAINING RING, E10

48 |60381 * | * 1 |BELETFBE(F) KNEE LIFTER ARM, D

49 (34323 * | * 1 | EFB(T&ERL BOLT, SOCKET M5X0.8 L=18

50 |30804 * | % 1 |EYEITFB(F) VR NUT M6

51 [60159 * [ % 1 |#E EFE#HE NEEDLE ROLLER, 5X29.8

52 |30804 * | * 2 |HAREBFAVILFUE NUT M6

53 |61020 x| * 1 |RARE PRESSER HOLDING BRACKET

54 127174 * | * 1 |#x{azsEt PINCH SCREW M5X0.8 L=8

55 |18484 * | * 1 [4#MRZIE SCREW 3.57X40 L=11

56 |10677 * | * 1 |9 Rz Ty e— WASHER

57 |10937-01 x| * 1 |4 H—H—F (1/8"~1/4") (= )|FINGER GUARD (1/8”~1/4") (Std.)
58 10185 * | * 1 |5 BRZAE (1/47) (EHE) ‘ OUTER PRESSER FOOT (1/4”) (Std.)

_1 0_




TEhRE{%/Lower shaft mechanism




TEARH{%/Lower shaft mechanism

.
NO. | mEES Elag LLES DESCRIPTION
2| a
PARTSNO.| | ¢ | aQTY
1 (60328 * | * 1 | FEIFTAZIL BUSHING, F ;L-SHAFT
2 |BS07333 o 1 | FEIARILED AT PIPE, 4
3 |60326 * | x 1 | FEhA AL —IL(ED) OIL SEAL
4 |60368 * | 1 | TFEhARIL (32) BUSHING, B ;L-SHAFT
5 (60327 * | * 1 | FéhA AL —IL(EE) OIL SEAL
6 |61509 * | 1 | Tk LOWER SHAFT
7 |61510-C ¥ | % 2 | TFTERTFTYTHS— () LOWER SHAFT BEARING COLLAR ASSY
8 |[37185 * | % 4 |TFTE#aRF7YLTh5—I1k SCREW M6X0.75 L=6
9 |61544 " 2 | Fi¥v— LOWER SHAFT GEAR
10 |28031 * | * 2 |[TF#Epxv—i SCREW M6X1 L=14
12 |B144875 * | * 1 |#8dha0 PLUNGER
13 |BS38268 * | * 1 |#dagR7TYwy SPRING, COMPRESSION
14 |BS38442 * | * 1 (#maoitht SCREW 6.35X40 L=5
15 160369 ¥ | 1 |FR)ILET—Y ($) BELT PULLEY ASSY, LOWER
16 [10615 x| * 1 | F7—U—ikidh SPRING, LOCK LEVER
17 |10616 P 1 | F7—U—H% LOCK LEVER
18 {10617 * | % 1 | FF—U—/T RATCHET
19 (10618 x| * 1 |[FT——EfE CONNECTING LINK
20 [10620 * | * 1 | F7—=U—EYE> PIN, COTTER
21 |10614 P 1 | FF—Y—iRiEhBEE SHAFT, SPRING
22 (10613 * | * 1 | F7—U—#£Ey LOCK LEVER SHAFT
23 |27170 * | % 2 [FARILNT—1IE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 |10619 * | * 1 [ FT—=IN—=RFY SPRING
25 60370 * | % 1 | FTRILNT - =5t BELT SHAFT, LOWER
26 |37026 * | * 1 | FAJLRESRELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 137185 * | % 1 |TFALREELLB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 (28043 o 1 | TEaA%ILENDLE SET SCREW, SOCKET (CP) M6X1.0 L=10

_'I 2_




&4k . #t#x & /Throat plate and throat plate base

..13_




#1#x. &1L B /Throat plate and throat plate base

v

NO. | mEame E | e LLES DESCRIPTION

| 5

@l 2

PARTSNO.| ¥ | ¢ |QTY

1 |61602 * | * 1 |#RLEE THROAT PLATE BASE
2 161539 * |k 4 |#HiRtELE THREAD PLATE BASE SCREW 5/16X24 L=18.0
3 |12136 * | = 4 |$HELEEIET Yy — WASHER
4 (14509 * | * 1 |#HRZE (B (3/167 ~3/8”) (JEH#E) THROAT PLATE SUPPORT(FRONT)(3/16" ~3/8")(Std.)
5 14024 * | * 3 |EHR2E(EDIE SCREW 3/16X32 L=95
6 14509 * | % 1 |$iR2E (#)(3/167~3/8") (12#) THROAT PLATE SUPPORT(REARX3/16” ~3/8")Std.)
7 |14024 £ | * 3 |HREE () I SCREW 3/16X32 L=9.5
8 (14526 * | * 1 |$HE TR (ED (1/47) (E#) THROAT PLATE SUB-COVER (FRONT)(1/4”)(Std.)
9 |14013 * | * 1 |$HR TFHR (B A SCREW 9/64X40 L=5.5
10 |14526 * | * 1 |#HRTHR () (1/47) (%) THROAT PLATE SUB-COVER (REAR) (1/47)(Std.)
11 14013 * | * 1 |#HRTFR(E) L SCREW 9/64X40 L=55
12 14546 * | * 1 18HE (1/747) (42#) THROAT PLATE (1/4”) (Std.)
13 |14013 * | * 2 |#tiRik THROAT PLATE SCREW  9/64X40 L=55
14 (14026 * | % 1 |[$HELETIILE FELT
15 |12128C * | * 1 |2YHEBI< ) FEED PLATE SUDE BLOCK COMP.
16 |12128 * | * 1 EYRATIR FEED PLATE SLIDE BLOCK
17 [12129 * | * 1 EYERAT T4l FEED PLATE SLIDE BLOCK SGREW STUD
18 [6339 * | % 1 |REYUiEfsd<it FEED PLATE SUDE BLOCK SCREW
19 |13076-01 £ | * 1 |ZEYiEfaI<htistyk NUT 7/32X32
20 |10703 * | x 1 |EviRgI<wht#7 vy v— WASHER
21 |61530 * | % 1 [EYiR FEED PLATE
22 |61607-05 ¥ | * 1 |ZEYE (1/47)(8%) FEED DOG (1/4") (Std.)
23 |10561 * | * 1 |ZEYEIE FEED DOG SCREW 11/64X32 L=6.5
24 |14507 * | * 2 |EYiRER FEED PLATE SUPPORT
25 |14013 * | * 4 |EMERRAE FEED PLATE SUPPORT SCREW 9/64X40 |=5.5
26 (14513 ¥ | * 1 |8HEE B h/A—@1)E/167~5/16") (FEHE) [THROAT PLATE BASE COVER (FRONT) (Std.)
27 |14013 * | * 4 |EHREXEHAA—ENIE SCREW 9/64X40 L=5.5
28 |14513 * | * 1 |HR T &H/ 3 —(#)(3/16" ~5/16") (=) [THROAT PLATE BASE COVER (REAR) (Std)
29 14013 | * 4 Bt EH ()L SCREW 9/64X40 1=55

_14_.




ight) and hook
A< L& (). hH</Hook saddle (rig

_1 5_



A< LT H (F). A< /Hook saddle (right) and hook

NO. | ZERES E | ua e DESCRIPTION
=
ez
PARTSNO.| | & |aTY
1 [15041 * | * 1 |RE> BOBBIN
2 |14505 ¥ | * 1 |h< ) HOOK COMP.
3 |14005-01 ¥ | * 1 |5A< HOOK (BODY)
4 |16407-07 | * | = 1 | REAR THREAD GUARD
5 |16407-08 | * | * | 2 |RZERIRL THREAD GUARD SCREW
6 [16407-05 | * | * | 1 |&=iR NEEDLE GUARD
7 [16407-06 | * | * | 2 |#HZ2HL NEEDLE GUARD SCREW
8 |15040-02 | * | =* 1 |"H=T BOBBIN CASE (BODY)
9 [15040-10 | * | * | 1 |&REfF/ % BOBBIN CASE TENSION SPRING
10 |16407-12 | * | =* 1 |RAF A ARFAFRL BOBBIN CASE TENSION REGULATING SCREW
11 [16407-11 * | % 1 [REF/ w1k SCREW UNF No. 4X40
12 1450503 | * | =* 1 |RAEZ (Y/H) HOOK GIB
13 [16407-04 | * | * | 3 [RATEZIAL HOOK GIB SCREW
14 |14005-17 | * | =* 1 [heE st HOOK SCREW
15 |14005-19 | * | =* 1 (#h=7zLk FELT
16 |14005-18 | * | =* 3 |hvie HOOK SET SCREW
17 |14014C * | % 1 [AH/A—(H) HOOK COVER COMP.
21 [14019 x| = | 2 |hThI—S1— RUBBER
22 |14013 x| % | 2 |hAvHh/A—IE HOOK COVER SCREW  9/64X40 L=55
23 [14017 * | * 1 |hTHhNA—BZ /3% HOOK COVER SPRING
24 114013 * | * 1 |h<wHh A —BZ/A\R1E HOOK COVER SPRING SCREW 9/64X40 L=55
25 |14032 x| % 1 |RE—RA—T+— BOBBIN CASE OPENER
26 |14008 * | * 1 |[A=EEZzLE FELT
27 |61537 x| * 1 |h=rxhE HOOK SADDLE
28 |25147 x| x| 2 |AxtELE HOOK SADDLE SCREW 5/16X24 L=26.0
29 12136 x| * | 2 |AREELETYVI— HOOK SADDLE SCREW WASHER
30 |61601 * | = | 1 |h<Eh HOOK DRIVING SHAFT
31 [14010 * | * 1 |A=#E7L- FELT
32 (61545 x| x| 1 |AETY— HOOK DRIVING PINION (SPIRAL)
33 |18028 | * | 2 |hvE#Fv—ik SET SCREW M5X0.8 L=5
35 [14033 x| * 1 |A—T+F—=X BOBBIN CASE OPENER FORK
36 |15055 *| # | 1 |FA—TFFr—=X41t PINCH SCREW 11/64X32 L=9.0
37 |61554 * | x| 1 B OIL WICK 4X4 L=260
38 |14013 * | * 1 [k SCREW 9/64X40 L=5.5
39 |61515 x| = | 1 |HhEhS5— HOOK DRIVING SHAFT COLLAR
40 |18028 * | * 2 |h~<#h>—ik SET SCREW M5X0.8 L=5
41 161553 * | * 1 |[E=—4F OIL TUBE ®5 L=80

_16_




H<LEE(E). < /Hook saddle (left) and hook

._1 7_




H<tE(FE) . 77 /Hook saddle (left) and hook

NO. | MRBES E g e DESCRIPTION
3| =
<o @
PARTSNO.| 9| & |aTY
1 [15041 * | * 1 |/RE> BOBBIN
2 14505 * | * 1 A< ($H) HOOK COMP.
3 |14005-01 * | * 1 |5A< HOOK (BODY)
4 |16407-07 | # 1 |REAR THREAD GUARD
5 [16407-08 | * | * | 2 |%ER#RIL THREAD GUARD SCREW
6 |16407-05 | * | =* 1 |82k NEEDLE GUARD
7 [16407-06 | = | * | 2 |&=Hub NEEDLE GUARD SCREW
8 [15040-02 x| % 1 |AA~ BOBBIN CASE (BODY)
9 [15040-10 | * | =* 1 |RFAF R BOBBIN CASE TENSION SPRING
10 |16407-12 | * [ = | 1 [HRFFREFHRLC BOBBIN CASE TENSION REGULATING SCREW
11 |16407-11 * | % | 1 |HRBEAFARL SCREW  UNF No. 4X40
12 |14505-03 | * | =* 1 |RATHZ  (Y/H) HOOK GIB
13 |16407-04 | = | * 3 |RATHZHRL HOOK GIB SCREW
14 |14005-17 * | * 1 |hRScHERL HOOK SCREW
15 [14005-19 | * | =* 1 |5%AH3T7TILE FELT
16 |14005-18 | * | = | 3 |h=it HOOK SET SCREW
17 |14014C * | * 1 [A<HA—($H) HOOK COVER COMP.
21 [14019 x| * | 2 |ATHNN—T/1— RUBBER
22 |14013 x| = | 2 |AThH/—1k HOOK COVER SCREW  9/64X40 L=55
23 |14017 * | # 1 |ATHA—Z R HOOK COVER SPRING
24 114013 * | * 1 |AIh—BZ/ 31k HOOK COVER SPRING SCREW  9/64X40 L=55
25 [14032 * | * 1 | RELHy—RA—TF— BOBBIN CASE OPENER
26 |14008 * | * 1 |Avx&ET7zLE FELT
27 |61537 * | * 1 |A=t1E HOOK SADDLE
28 |25147 x| * | 2 |hvtaib HOOK SADDLE SCREW 5/16X24 L=26.0
29 [12136 * | x| 2 |AvEBLETYe— HOOK SADDLE SCREW WASHER
30 |61601 * | * 1 |h<Ey HOOK DRIVING SHAFT
31 [14010 * | * 1 |AYETILE FELT
32 |61545 * | * 1 |AvEE¥v— HOOK DRIVING PINION (SPIRAL)
33 [18028 x| * | 2 |HAEFv—it SET SCREW M5X0.8 L=5
35 [14033 x| * 1 |[A—TFFr—=X BOBBIN CASE OPENER FORK
36 [15055 * | * 1 (A—FF+—=Xit PINCH SCREW 11/64X32 L=9.0
37 |61556 | o+ | 1 | OIL WICK 4X4 L=270
38 (14013 * | * 1 |iasik SCREW  9/64X40 L=55
39 [14517 * | * 1 |ZLIR(1/4"~3/87) (E#%) BED SLIDE (1/4”~3/8") (Std.)
40 [6031-01 e | *® 1 [EL#IE BED SLIDE SCREW 11/64X40 L=9.0
41 |61515 | * 1 |hv8EHh7— HOOK DRIVING SHAFT COLLAR
42 118028 * | * 2 |ATEAS—IE SET SCREW M5X0.8 L=5
43 |61555 ¥ | * 1 [Ezx—x(7 OIL TUBE ®5 L=70

_1 8_.




EYEHRE{% /Feed shaft mechanism




1% YEIRS{% /Feed shaft mechanism

=J
NO.| BSES Eolye RE2 DESCRIPTION
i
S| 2
PARTS NO.| ' | ¥ [QTY
1 160081 ¥ |k 1 |EYSEAAS )L (FT) BUSHING, F
2 160081 * * 1 | EF#hA%ILGED BUSHING, F
3 60322 * | % 1 |EYEH AL () FEED SHAFT BUSHING
4 160320 * * 1 | ET#ARIL(i£) UD-SHAFT BUSHING, B
9 60321 * | * 1 [EYEEARIL () FEED SHAFT BUSHING, B
6 60324 * |k 1 [FEYEA LS —)ILED OIL SEAL
7 |60324 * * 1 | ETF#AAIL—IL OIL SEAL
8 160331 ® | % 1 [EYUEA 1 ILS—IL3ER) OIL SEAL
9 ]60313 * | * 1 [EYah FEED SHAFT
10 |BS12718 * | % 1 | EYEHTILE CHEMICAL FELT
11 |B116920 * | % 1 |EVETYr— RING, THRUST
12 [60310C * | % 1 [EYEEER FEED BRACKET SET
14 131021 * | % 2 |=EYBRERC BOLT, SOCKET M6X1.0 L=16
15 60310 * | * 1 |EYEEEAD FEED BRACKET ASSY
16 (31094 * [ * 2 |EYLEEEIEDER RETAINING RING, E5
17 |60308 * | = 2 EYLETFEREIYy— WASHER, PLAIN
18 60330 * | * 1 |EYREE 1k SET SCREW, SOCKET (CP) M5X0.7 L=4
19 |60311 * * 1 | EYEEEY PIN
20 31094 ¥ | * 1 |EUBRE ISR RETAINING RING, E5
21 |60308 * | * 2 [EYLETFERETyv— WASHER, PLAIN
22 [61558 * |k 1 |[FYBEEY E—LAF TUBE, 185
23 |61559 * * 1 |ZEUBE OIL WICK, 270
24 |0148-F * | * 2 |BFEYBREZ——IL/AFTTILk FELT, 3X18
25 |15087 * * 1 |EZ—L47{z TUBE SUPPORT, A
26 |60204 * * 1 [Ex—/ Tzt BOLT, SOCKET M4X0.7 L=6
27 |60317 * | % 1 |ZEYETELEE D) FEED CONNECTING ARM ASSY, UD
28 |60317-01 * | % 1 |[ZEYLETFESE FEED CONNECTING ARM, UD
29 [60310-02 * | * 1 |[FEYETESFEES PIN
30 (31094 * | * 2 |EYETERFEE LD RETAINING RING, ES
31 |60308 * | % 2 |BEYETESETvv— WASHER, PLAIN
32 |28068 * |k 1 [FEETFELSEEFRL BOLT, SOCKET M5X0.8 L=20
33 |60333 * | * 1 |ZEYITEEVER OIL WICK, L=110
34 |60318 * | % 1 |[ZEYETU2(H) FEED LINK ASSY, UD
35 |60079 * | = 1 |EYSHT L4 RUBBER CAP
36 |60339C * | #* 1 | FEYEHEQYFEER) LOWER FEED CONNECTING ROD SET
37 160343 ° * | #* 1 |13y 9 )8 —EE BACK CYLINDER CONNECTION
38 |60339 * * 1 | FEYEFOVR(FHED CONNECTING ROD ASSY, L-FEED
39 60315 * | * 1 |FEYSHRE FEED SHAFT ARM
40 |28058 * | % 1 [FEVEBRERl BOLT, SOCKET M6X1.0 L=12
41 (60338 * | =% 1 | FEYEREE PIN
42 {31094 * | % 2 | FEYEEEE LR RETAINING RING, E5
43 60308 * | * 2 | FTEYVEEE Ty v— WASHER, PLAIN
44 160337 * | % 1 | FEYHL LOWER FEED CAM
45 |27172 * | % 2 | FEYHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 60314 * | * 1 EYVEIE&HER RETAINING RING, E12
47 |60106 * | % 1 |EY#H>— COLLAR, UD ADJUST-SHAFT
48 |18028 * | * 1 |EYEHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 (60319 * | * 1 | ETF#4 SHAFT, UD
50 |BS12718 * | =% 1 | ETFT#M7xILk CHEMICAL FELT
51 |60106 * | % 2 | ETFE#hS— COLLAR, UD ADJUST-SHAFT
52 |18028 £ | * 2 |ETF#h>—1k SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 x| * 1 | LTF#ha Ltk RUBBER CAP
55 |61014 * * 1 | FEVLETAHA FEED CAM, UD
56 35999 * | * 2 |EYETFTAHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 160336 * | * 1 [FEYVETFTOYKF FEED ROD, UD
58 60315 * | * 1 | ETFé#hRs FEED SHAFT ARM
59 |28058 * | *® 1 | LTkl BOLT, SOCKET M6X1.0 L=12
60 |60338 * * 2 |EYETFOUFEY PIN
61 |31094 * * 4 |EFOvRE LSRR RETAINING RING, E5
62 |60308 * | % 4 | EFOYFIvi v— WASHER, PLAIN
63 |61524 * | * 1 |[2viEs FEED PLATE BASE
64 60540 * | * 2 |EVIRELL SCREW M4X0.7 L=8
65 |12131 * * 1 |ZEVUEEERRL HINGE SCREW 3/36X32
66 |50103 * * 1 |EYHREERRLCT VY NUT
67 |61557 * * 1 |TRSgA - T-JOINT

_20_




£V A ETBE % /Feed adjustment mechanism

- L

.._21_.




1% Y ER BB (% /Feed adjustment mechanism

i o

no. | maEs ; e .““% DESCRIPTION
| 3
PARTS NO.| | § |QTY

1 [60186 * | % 1 | EYSRET AV IL(L) FEED ADJUSTING DIAL, U
2 |BS38284 | * 1 |FEVERERL ADJUSTING SCREW
3 |60574 | % | 1 |F4vILiEhl SCREW 3/16X28 L=19
4 |60575 * | * 1 | ZAIL Ty v— SUPPORT PLATE
5 (18420 x| x| 1 oy O RING, 10
6 |B145502 x| * | 1 |FA4¥ILEY POSITIONING PIN
7 |B100328 % | * 1 \(FAVILELZRTYLST SPRING, COMPRESSION
24 160191 x| % | 1 [FEYFASIIYLF—IR SETTING PLATE, PC-CYLINDER
25 |18065 | % 4 |FEVIRAEs) A RIE BOLT, SOCKET M5X0.8 L=14
26 90625 x| * | 4 |FEVSASHIILAIRIET Y y— WASHER, SPRING 2-5
27 |60340C * | x| 1 |y —tyk BACK CYLINDER ASSY
28 |60346 = | *x | 1 [AEL—ILHEL) GUIDE RAIL ASSY, L
29 |60346 x| * | 1 [AEL—ILHER) GUIDE RAIL ASSY, R
30 (27177 *| % | 4 |BEL—ILIE BOLT, SOCKET M5X0.8 L=16
31 [90625 x| % | 4 [AEL—ILLETyv— WASHER, SPRING 2-5
32 |60347 x| x| 1 |SYH—AEEY NEEDLE ROLLER, 7X22.4
34 160350 * | % 1 |1\ —FERE Y CYLINDER GUIDE PIN, B
35 (60230 o - 1 |BERERTYS SPRING
36 [60213 e 1 |[M\wo g —EREIE SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 * | * 1 |18 —F A )L —)L(#) |OIL SEAL (BACK)
38 |60212 * [k 1 (D) E—F I —)LREID  |OIL SEAL (FRONT)
39 (60188 o 1 |3EYURE FEED ADJUSTMENT ARM
40 [60189 x| * 1 |EYSREEE PIN
41 27172 x| * | 1 |ZEYREHEE 1L SET SCREW, SOCKET (FT) M6X1.0 L=8
42 (60190 * | x| 1 |EYSREBBRATYLY SPRING
43 |60194C o 1 [EYRE5FE) FEED ADJUSTING LEVER ASSY
44 60194 * | % | 1 [XYASHEE FEED ADJUSTING LEVER
45 (60195 * | % | 1 [BEYRESEIEE NEEDLE ROLLER, 6X25
46 (60115 o 1 (EYHAEEREE LINK PIN, 8
47 (18028 * | * | 2 [XKYREFSFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5
48 (37008 * |+ | 1 [FEYRESE E&EHRLE SCREW M5X0.8 L=25
49 |61521 * | * | 1 |EYFEHES FEED ADJUSTING CONNECTION
50 {60348 * | * IR VAS o BN W2- S 3% o CONNECTING BLOCK, B-CYLINDER
51 |60351 * | * 1 |1\ T—1=5FEIE BOLT M6X1.0 L=25
52 160349 * | ok 1 [y 8—EEFEE RE PIN SCREW M6X1.0
53 |60342 * | % B VAV W2 £ v i) W2y ) SPRING
54 |61526 ¥ x| 1 [y oyu =2 584€ B8 |SPRING LATCH

_22_




E3£YPBH{% /Upper feed mechanism

-23-




L 3EX Y& /Upper feed mechanism

NO.| BEES E e e DESCRIPTION
: ,
| g
PARTS NO. | | & |aTY
1 60214 ¥ | * 1 | EXEVEFEOvE UPPER FEED CONNECTING ROD
2 128076 * | % 1 | EEYEFZOVFSl BOLT, SOCKET M6X1.0 L=18
3 |61567C * | % 1 |Eo—ILs3 7l OIL WICK. PIPE ASSY
4 30750 * | % 3 [HESEENF FASTENING BAND
5 |61522-AC * | * 1| EEYEFOyE (F) UPPER FEED CONNECTING ROD (MIDDLE)
6 60217 * | * 2 | bEYERE ) UPPER FEED CONNECTION ASSY
7 |BS07333 * | x| 2 |EHEUERS(T PIPE, 4
8 17047 * | * 4 | EEYEHEELSEERL SHOULDER SCREW 9/32X28 L=85
9 |17095 | * 4 | EFEYEFERRLCIEDER RETAINING RING, E8
10 |61536 * | * 1 | EZVEROyE (d)+H HOLDER FOR HINGE SCREW
11 |27171 * | * 2 | EEYEHEOVR () EE1E |SET SCREW M5X0.8 L=10
12 [18015 * | * 1 | EFEYEFOvE () Bl HINGE SCREW
13 |61538 * | * 1 | EXYERESE CONNECTING LEVER, U-FEED
14 |28076 * | % | 1 | EEYVEEEITERL BOLT, SOCKET M6X1.0 L=18
15 160079 * | * 1 |ZEVEhT Liz(ER) RUBBER CAP
16 |60568 x| % | 1 |2EYEREE) OIL CAP

_24.__




W ELBH{%/Feed reverse mechanism

<{-28BL/28BL-BTFL>

<{-28BL>

_25_




W #nE§{%/Feed reverse mechanism

NO.| HMEES Eoue T DESCGRIPTION
2| 2
PARTSNO. | | & |QTy
1 [60203 * | * 1 [/l —Ef SHAFT. R-LEVER
2 (17095 ¥ | % 1 |78y B L s—i 1k ohEs RETAINING RING, E8
3 |B025100 x| % 1 [Nyl —EhiE 7w v—  |WASHER, PLAIN S 10
4 |B147504 ¥ | * 1 |ATE SPACER
5 |60204 x| * | 3 [AT4L BOLT, SOCKET M4X0.7 L=6
6 |BS07375 * | * 1 | 1SyBHLIN—A T Y5 SPRING
7 |BS07374 * | % 1 [Pl — REVERSE STITCHING LEVER
8 [BS07384 * | - 1 (AT XAL—(4 REVERSE STITCHING LEVER PLATE
9 |B100511 ¥ | - 1 (oL A—LAa0 SCREW 4.76X32 L=6.5

_26..




#Z EITER{R /Presser foot lifter mechanism




{8 Z £ (FE9{%/Presser foot lifter mechanism

- |
NO.| BREE Elns g DESCRIPTION
) &
Q| @
PARTSNO.| | § |QTY
1 [60120 * | * 1 | L F=aarEmA% L (a0 UD-ADJUSTING SHAFT BUSH, F
2 160081 * | % 1 | L TFEHETERARIL(E) BUSHING, F
3 |60126 * | * 1 |CDEA¥IL DIAL. CD
4 |60127 * | * 1 |CDEAYVILAL DIAL CAM, CD
5 |60128 * | * 1 |CDEAVILEY DIAL PIN, CD
6 1917 o 1 |CDEAYVIERATYY SPRING, A
7 |1392 * | % 1 |CDHAV/Lithal SET SCREW, (CP) 11/64X40 L=6.5
8 |60107 * | * 1 | ETFEUBRERTEY SUPPORT PIN
9 |60116 * | x | 1 |[EFEUBRERTE L SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | * 1 | L TEFE#8E G ADJUSTING BRACKET ASSY, UD
11 |60103 * | % 1 | L FEHGS ADJUSTING BRACKET, UD
12 |60109 * | % 1 (L TFERGEHT— ADJUSTING BRACKET COLLAR, UD
13 |30066 * |k 1 | L FEHEEHS—IERLE BOLT, SOCKET M5X0.8 L=12
14 |90625 * | % 1 | ETFERHEHS—IET v +— |WASHER, SPRING 2-5
15 28563 x| % 1 | EFEHRGEAY/— BOLT, SOCKET M5X0.8 L=8
16 90625 * | * 1 | RbyS—Tysrv— WASHER, SPRING 2-5
17 [60114 | *| * | 2 [FRE&Y 2@ LINK ASSY, B
18 |60115 * | x| 2 [FHEFEYHIBEY LINK PIN, B
19 |27170 * | x| 2 [FAEAYVIBEL SET SCREW, SOCKET (CP) M5X0.8 L=6
20 |60099 * | x| 1 |[h#RZ ETFTHL INNER PRESSER CAM, UD
21 |21172 * | * 2 |RiRZ ETAHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 |60101 * | % 1 |z ETFOyk INNER PRESSER ROD, UD
23 [60100 * | *x 1 |PEX ETFTAayrR7YLY NEEDLE BEARING
24 |60113 x|+ | 1 [AFEY9A) LINK, A
25 |60102 * | * | 1 |EFOvFEY ROD PIN, US
26 |60083 * | % 1 |iEshi=5% CONNECTING LEVER
27 34323 * [ x| 1 [HEEELSEHHRLC BOLT, SOCKET M5X0.8 L=18
28 |60084 * | % 1 | 5FE PIN ‘
29 |27170 * | * 2 | ETFEHREGAL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 * | *x | 2 | ETFERAGEHT— COLLAR, UD ADJUST-SHAFT
31 |18028 * | * | 2 |ETFEHRMEEHT—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 |60129 * | % 1 |CDEEEDEGR) CONNECTING LEVER ASSY, CD
33 |60129-01 * | *x 1 |CDE#HEDE CONNECTING LEVER, CD
34 |60129-02 * | * | 1 |CDE&EDEE PIN, CD
35 [28076 * | % 1 |CDEH-DEHFHRAL BOLT, SOCKET M6X1.0 L=18
36 |60122 * | % 1 |#0Z TR ADJUSTING SHAFT, UD
37 |60117 * | % 1 | —AbyR—IR2iR SUPPORT PLATE, STOPPER
38 |31092 * | * 2 | AbyR—HZiRiE BOLT, SOCKET M4X0.7 L=12
39 (31208 ¥ | x| 2 |SFHRIETYN— WASHER, SPRING 24
40 [17059 * | % 1 |AFTY 2kl SUPPORT SCREW M5X0.8 L=10
41 |60077 * | * 1 |EFEYRZEL I FELT, PRESSER ADJUSTING PLATE
42 160130 ¥ | * 1 |CDSPHNTERL SPRING HOOK
43 60152 * | * 1 |CDSPH#IE LTy NUT M8
45 160502 ¥ | - 1 |CDRFYHC SPRING, C
46 |18349 * | - | 2 |cDYYLA—ibg BOLT, SOCKET M3X6

_28_




5 B81%/Bobbin winder mechanism

- R LHHEEFR/Tension release mechanism

_29_



##&BH{%/Bobbin winder mechanism

NO.| HRES E By e DESCRIPTION
ol g

PARTSNO.| ¥ | ¥ [aTY
1 [60571-A * | * 1 FRELHZ BOBBIN PRESSER, R
2 |BS25413 * | % 1 |7RE 30 Z #h(4) BOBBIN PRESSER SHAFT ASSY
3 |B062400 * | % 1 |REFELAA—1ERL SCREW, PAN M4X0.7 L=6
4 |B026040 * 0k 1 [FRESLAA—LETYv— WASHER, PLAIN 4
5 [BS25790 Ll 1 | REZHZITER B-WINDER SHAFT BRACKET ASSY
6 |60222 * [k 1 | FREShid BOBBIN WINDER SHAFT
7 |B048060 * | * 1 |REZH#HLEOE RETAINING RING, E6
8 [BS23651 * | 1 |RESEE#LERC SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 * [ * 1 |&R&EER SPRING
10 [BS25418 * | * 1 |REFRLILHR SPRING
11 [BS25409 * | * 1 |HRESH BOBBIN WINDER SHAFT
12 |BS25410 * | ok 1 |RE&FHE BOBBIN WINDER WHEEL
13 |BS25789 * | % 1 |ZR&ETLE RUBBER RING, 29
14 |B012400 % | &% 2 |R&EFHIRC SET SCREW, SOCKET (FT) M4X0.7 L=6
15 |BS51262 * | % 1 [ETYLITIR DUST GUARD PLATE, L
16 |60216 ¥ | * 1 | HREZEA by I—Rhl BOLT, SOCKET M5X0.8 L=35
17 (B025080 * | * 1 | R&EEmET v v— WASHER, PLAIN S 8
18 [4135 * | * 1 | REE by A—F vk NUT, 1 M5
19 |BS25478 * | * 1 |HRYAZ KNIFE
20 |B062680 * | * 1 |HROYARIERL SCREW, PAN 4.37X40 L=6
21 |35994 * | % 1 |RUIUAREY PIN, SPRING 2
22 |BS38736 * | % 1 |RESHFED) BOBBIN WINDER TENSION ASSY
23 37229 * |k 1 [FREAFHEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 [11142 ¥ | * 1 | HBYARTY p— WASHER
25 (40132 N 1 | REEREGHR AR ADJUSTING FLAT SPRING
26 (37532 * | % 1 | RESFHEGR/ A ARIERC SCREW M3X05 L=3.0
27 |31017 * | * 1 |R&EZHRGHL SCREW M3X0.5 L=8.0
28 140138 * | * 1 | HRETFIvI g TN BOBBIN WINDER CUSHION RUBBER

$1 B8 {%/Tension release mechanism

- |
No.| HMRES £ |as X DESCRIPTION
= ol
. 2 2
PARTSNO.| | § |QTY
1 [60150 * | * 1 |RFBLEAEG) THREAD FLOAT LEVER ASSY
2 |60150-01 * | % 1 |REBELESE THREAD FLOAT LEVER
3 |60195 * | * 1 |HREBLERFEEY NEEDLE ROLLER, 6X25
4 131021 * | * 1-|HRZLESEHRL BOLT, SOCKET M6X1.0 L=16
5 |60149 * | * 1 | RZBLUA—EFTE LEVER SETTING PLATE
6 |38042 * | * 2 |REBELLAA—EITEILE SCREW, FLAT M4X0.7 L=12
7 160147 * | * 1 |&ZFLLA— THREAD FLOAT LEVER
8 (60144 * | * 1 |[ZRZELER THREAD FLOAT PLATE
9 60153 * | * 1 |REBLLA—FKRC SHOULDER SCREW 11/64X40

._30_




$2E3fFE1% /Thread tension




%25 FF81%/Thread tension

—
NO.| ZR &S Eo s LS DESCRIPTION
| 3
PARTSNO.| ¥ | § |aTY
1 |60134 * | ok 2 |E—RFE TENSION ADJUSTING STUD, 1ST
2 |20224 o 4 |E—FAFM TENSION DISC
3 |20226-01 * | x| 2 [i@&XTYYT 004 TENSION SPRING, $©0.4
4 (20225 * | ok 2 |E—HFFvr NUT
5 |60133 * | ok 2 |E—HFRENT THREAD HOOK, 1ST
6 |61570 T 1 |FRFHRES . H5—FD) TENSION PLATE WITH PIN AND GOLLAR
7 |60391 * [ * | 2 |REFHEE TENSION ADJUSTING STUD
9 |B145446 * | * | 8 |fFMD DISC, : TENSION
10 |B159805 | % | 4 |H—M DISC PRESSER, ; TENSION
11 |BS07490 * | % 4 |iBERTY TENSION SPRING
12 |B149566 * | * | 4 |RPFFAVIL TENSION NUT
13 60138 * | % 1 | REEALRENT THREAD RETAINER
14 [37288 * | * 2 | RFEERLRBNTIE SCREW, TRUSS M4X0.7 L=5
15 |10694 *| % | 2 |[ZFm TENSION SPRING GUIDE ASSY
16 |40462 * | % 1 (ZEmit SCREW SM3/32X56 L=13.2
17 |40463 * | * 1 |RBIATY S th TENSION ADJUSTING STUD, S
18 |10689 * | % 1 |#BIRTFY THREAD CONTROLLER SPRING
19 |10697 * | * 1 |[B—LwkFybk TENSION NUT
20 |61550 * | x| 1 |50D5HIRA) TENSION RELEASE PLATE, A
21 [B112712 * | * 2 |RP5HHEEERL SHOULDER SCREW, SM3.57X40
22 161571 * | x| 2 |REEHEES(E) SHOULDER PIN, TENSION RELEASE L=12.0
23 160143 * | % 1 |RB5H|LE KL PUSHER PIN, M4X0.7, TENSION RELEASE
24 |20226-02 * | x| 1 |REDHWLATYY SPRING
25 |60142 * | * 1 |REHBLE Sy NUT, CAP M4
26 | 4137 * | % 1 | REHHLE ATV NUT, 1 M4
27 10690 * | % 1 [R5 % STOPPER
28 |B062670 * | * | 1 |RBIERTYLTZIE SCREW, PAN SM3.57X40 L=5
29 |60137 * | * | 1 |RFAFEHS— COLLAR, TENSION STUD
30 |37229 * | * 1 (RIAFEHT—LL SET SCREW, SOCKET (CP) M4X0.7 =5
31 |34629 * | % | 2 [fFRIE SCREW, TRUSS M4X0.7 L=8
32 |31568 * | * 1 |[@EARETFL) THREAD GUIDE, U
33 (34629 * | * 1 [EH#ET(E) ik SCREW, TRUSS M4X0.7 1L=8
34 |60534C * | x| 1 |[EREF (T4 THREAD HOOK ASSY, D
35 |60534 * | x| 1 |ERETCF) THREAD HOOK, D
37 |BS48761 * | * 1 |#H5R0Z THREAD CLAMP
38 |BS49530 * | % 1 |#HARERELIEL SPRING COMPRESSION
39 |B112301 * | * 1 |4l 1/8x40 SHOULDER SCREW, SM3.18
40 |60140 | % | 2 |@HRE(F)1E SCREW, FLAT M5X0.8 L=8
41 [28206 x| * | 4 |O—LybRbysi— STOPPER, TENSION NUT
42 |60630 * | x| 2 |RFAFEE TENSION ADJUSTING STUD, L
43 |61572 * | x| 1 |[REHEEV(R) SHOULDER PIN L, TENSION RELEASE L=14.0
44 37229 * | x| 1 |RBFEL SCREW M4X0.7 L=5
45 |61570C * | * 1 |[BAFHR (K TENSION PLATE COMPLETE
46 [16411 * | o+ | 1 [RBIRTYY G THREAD CONTROLLER SPRING (FRONT)
47 |16413 x| * | 1 |ZEMT7viv—<K) WASHER (LARGE)
48 |16414 x| x| 1 |ZELMTvv—UN) WASHER (SMALL)
49 [16419 T 1 |ARTFY G Hhi— THREAD CONTROLLER SPRING (FRONT) COVER
50 {8103 * | * 1 |RTYoFhi—iEH Rl SCREW SM11/64X40 L=3.5
51 |16418 * | * 1 |RFVTHEDHT— THREAD CONTROLLER STUD COLLAR
52 [8103 x| x| 2 |RIYLTREHS—1LHALC [SCREW SM11/64X40 L=3.5
53 [61551 * | * 1 | 5HR(B) TENSION RELEASE PLATE, B




#6 M - 78 B84% /Lubrication




58 - M B B{% / Lubrication

NO.

HamES

g
Ll

ala. P P DESCRIPTION
@ @ L
PARTS NO.| ¥ | ¥ & |QTY
1 [60157 * | * 2 |CDAZJLHTS OIL WICK, 400
2 (60089 * [ * (IR E 5 A o OIL PIPE
3 |B142274 * | * 1 |#aimBFILss RUBBER CAP, 4.2
4 |60088 * | % 1 |ESIRZ OIL WICK SUPPORT
5 |28563 * | * 1 RSBz BOLT, SOCKET M5X0.8 L=8
6 [60033 * | * 1 |#HEXE Tk FELT
7 |60006 * | * 1 |7—LZIILH(B) FELT, B
8 |60005 * | * 1 [7—LITIILRA) FELT, A
9 (60157 x| x| 3 |#ELEEAYILES OIL WICK, 400
10 |61527-04 | * | * | 1 |[P—LISHREYE=——/L/1F(B) OIL TUBE,
11 |61528-04 | | * | 1 |Yy7& OIL WICK,
12 30750 1 x| 1 [YJFo#ik/ K CLAMP
13 |61527-05 | * | * | 1 |HELXEKARYVE=—L/4T OIL TUBE,
14 161528-05 | * | * | 1 |HELGHRBRYHS OIL WICK,
15 |61527-06 * | * 1 |[7—LEGHEYE=Z—IL/S1TF(A) OIL TUBE,
16 |60087 * | % 1 [imzEL/ 1T PIPE
17 |BS14189 * | % 1 |§&mfEE [ TERMINAL
18 |60366 * | % 1 [fARBEFE=—IL/ 14T OIL TUBE, 185
19 |B142274 * | * 1 |fRRBFILE RUBBER CAP, 4.2
20 (60118 * | % 1 | EFEHEGEE=—/IL/(T OIL TUBE, 150
21 |60119 * | * 1 | EFEHEGEBRS OIL WICK, 220
22 (0148-E * | % 1 ($BEFETLE FELT, 3X25
23 |30022-A * | * 1 |4 T]RZ CABLE CLAMP
24 160105 * | * 1 | ETFERGTEZ7TIVE FELT, UD ADJUST. BRACKET
25 60104 * | * 1 | ETFERTETILNER FELT SUPPORT
26 {37136 * | * | 1 | ETFTERHETILMBEZIE SCREW M5X0.8 L=10
27 |BS01328 * [ x| 1 [EHEHSZNAMNREZHS— COLLAR
28 |16287 * | % 1 | ETFERAFHTEIIINEA T i v— |WASHER, PLAIN M5
29 |61527-07 * | % 1 | 7—LESHE=—ILAA(T OIL TUBE,
30 |60367 * | * 2 |[YEIZaA ok Y-JOINT
31 |60377 * | x| 1 |YRIU3(UEZ—L(T OIL TUBE, 40
32 l61527-08 | * | * | 1 [BHEYE=—IL/(T OIL TUBE,
34 |60372 * [ x| 1 | TFERR D SPONGE, LOWER SHAFT
35 |4223 * | x| 1 |ZRBU TR SPONGE SUPPORT *
36 |3052 * | x| 1 |RBTHEZIE SCREW 9/64X40 L=4.5
37 |BS38735 * | * 1 | FiA%L(E)EF OIL FEED PIPE
38 |60356 * | * 1 |Z40L52—E1R PLATE, FILTER BRACKET
39 |60357 * | % 1 |42 —E1T PIPE
40 |BS38247 * | % 1 {24048 — SUB-TANK
41 |60362 * | % | 2 |[2q05—TLER RUBBER CAP
42 |BS44995 * | % 1 |Z7z)k FELT
43 |60361 * | % 1 |ma289%s PACKING
44 (8040 *| x| 4 |4aC SCREW 9/64X40 L=8
45 16603 * | * 2 |74 NA—BHIE SCREW 9/64X40 L=19
46 |60365 ¥ | & | 1 [RoFmaos&8mE——n 47 OIL TUBE, 450
47 |BS07876 * | * 1 |Z4NE—R(THZ TUBE CLIP
48 (30625 * | * 1 |[Eo— (T B2 95T PIPE CLAMP
50 |30025 * | * | 2 [7vie— WASHER, PLAIN L35
51 |60374 * | * 2 |EE A R(TC-150) CABLE TIE
52 160357 ¥ | * | 1 |[7T—LBHRRY (T PIPE
53 [37209 *1{ * | 1 |LEFTEFRGHEZzILHBRILE SCREW, PLAIN M5X0.8 L=12
54 |60527 * | * 1 |mELArTEEE=— /(T OIL TUBE, 5
55 160532 * | * 1 |[Eo—nFa1—T%x TUBE SUPPORT
56 31207 * | * 1 [Fa—TXz2Tviv— WASHER, PLAIN M4
57 |15087 x| x| 1 |4F@z RETAINER
58 6333 * | x| 3 |hC SCREW 9/64X40 L=6.5
59 161560 * |k 1 |h=imE(r) OIL WICK,90
60 |61561 * | * 1 |p=8#E=——L47 (1) OIL TUBE ,90
61 |30625 * | * 1 |Eo— 1Tz 95T PIPE CLAMP
64 |60367 * | x| 1 |yBRS3qok Y-JOINT
65 |61562 * | x| 3 |[YRS3qvrEZ—LqF OIL TUBE, 25
66 (31129 * | * 1 lSqF#z RETAINER
68 [15087 * | o | 1 [qTRx 0 _ RETAINER
70 |61563 x| * | 1 [hE@E——nqF2) OIL TUBE ,95
71 |61564 * | * 1 | b (2) OIL WICK,250
72 |61565 * | * 1 |he#E=—,3147(3) OIL TUBE ,170
73 |61566 * | % | 1 |pesmmss) OIL WICK,300

_34_




44213949 B1% (-BT)/Quick reverse mechanism(-BT)

_35_




447 1\v7881{%(-BT)/Quick reverse mechanism (-BT)

NO. | mame E = =14 DESCRIPTION
| 1
2| &

PARTS NO.| ¥ | § |QTY

1 |60207 -1 * 1 |BTE# (48) CYLINDER CONNECTION ASSY

2 |B100511 - % IR A LIRS I =1} SCREW 4.76X32 L=6.5

3 |B149094 - * 1 |BTE&EHT- STUD, ;S-LEVER

4 |BS01304 - * | 1 |[BTEHHHRL SCREW 6.35X28 L=18

5 |B149095 - % | 1 |BTEEES WASHER, PLAIN 6

6 |60205 - * 1 |BTYYA-(58) CYLINDER ASSY

7 |60205-01 - % 1 BT Y4 - CYLINDER

8 |60192-02 | - | * | 1 |@#F JOINT

9 [60123-03 | - | * | 1 |HALHY- SILENCER

10 |61543-02 | - | * | 1 |BTHT7—F21-J AIR TUBE, 1020

11 |60206 - | = 1 BT A -EftiR SETTING PLATE, CYLINDER

12 |35034 - * | 2 |BTSY4S-1E BOLT, SOCKET M6X1.0 L=20

13 |28578 - * | 2 |BTYUA-1IETyi - WASHER, SPRING 2-6

14 160209 - * 1 |ZFvoi KNUCKLE

15 |30804 - * | 1 |ZuFvo+vk NUT, 3 M6

16 |18065 - * | 3 |BTYYLA-F{tiRit BOLT, SOCKET M5X0.8 L=14

17 [90625 - * | 3 [BTOULA-Z2HIET v+ WASHER, SPRING 2-5

18 |30715 - * | 1 |ZWFrvsnEr COUPLING PIN

19 |4839 - * | 2 |[ZiFyILE L E RETAINING RING, E4

_36_




s Z A v FBI{% (-FL) /Knee switch mechanism (-FL)

1
/\

A2 3288 5/ Optional parts

FE) A A9 TFBER(BT)/Manual switch mechanism(-BT)

_37_



IER A v F B (-FL)/Knee switch mechanism (-FL)

re = DESCRIPTION
NO.| MERES Eolus %
A
Dl =
PARTS NO.| ¥ | ¥ |QTY

1 [60541C - @[ 1 |[BRAyFEVE KNEE SWITCH ASSY

2 |B142026C - @ |1 | RAOyFEAT D KNEE SWITCH SHAFT ASSY

3 |B142026 -l | 1 R FEUTIHE KNEE SWITCH SHAFT

4 |B142027 -l @ | 1 (R yFRfFTES BRACKET, :SHAFT

5 |B100463 -l ® | 1 [RAyFEfFFELERC BOLT, SQUARE 7.94X18 L=135
6 |B114967 -l | 1 (RO yFEAFTERA Y A— STOPPER, ;K-LIFTER PLATE

7 |B110087 - & | 1 |RAAyFEAFITHEL BOLT 5.95X28 L=8

8 |60541 -l ® | 1 |[BRAyFE) SWITCH & CONNECTOR ASSY
9 |60541-03 - @ | 1 |BERAyF-EUTIHR () SWITCH & SETTING PLATE ASSY
10 |30187 -l ® | 2 |[aRsBES PIN CONTACT

11 |30185 -l ® | 1 |axo5—FP) 6P NYLON CONNECTOR

12 |30151 -1 ® | 1 |axsBE—h/i—6P PLUG COVER, #14

13 |30750 -l | 1 |[EEERAUF BEAD BAND, S

14 40253 - | | 4 |[BRAYFELTTRRAL WOOD SCREW, FLAT M4.1X25

(*) T a & Optional parts

FHZAAvFBH{F(-BT)/Manual switch mechanism (-BT)

|
[=] b

NO.| EmEmESE L SR DESCRIPTION

ol

2| 2

PARTS NO.| §' | & |aTY

1 [61603C - * | 1 [Rq4vyFEvk SWITCH COMPLETE
2 |60177 - | * | 1 |[RAvFHA— SWITCH COVER
3 |60175 -| * | 3 |[RAYF(UB-15KKS1IN) SWITCH, UB-15KKS1N
4 61604 - * | 2 |TF20RAYF SWITCH
5 |60184 -1 = | 3 |LX LENS
6 |60170-01 - | * 1 |#LARE2T—2 QR PUSH BUTTON MARK, QR
8 |60170-03 - * 1 |#|BLA4Ev—2 BC PUSH BUTTON MARK, BC
9 |60170-04 -1 * 1 |I|LARET—5 HS PUSH BUTTON MARK, HS
11 |60183 -1 * | 3 [BLAE PUSH BUTTON
12 |61541 -| * 1 |RAYFH5—T)L HARNESS
14 |60467 -| * | 1 |axv4aE PIN GONTACT : LLF-01T-1.3E
15 |61542 -1 | 1 |IBTRAYF5—TIL HARNESS COMPLETE
17 |60479 - | % 1 |axro8—hs/—15P CONNECTOR CAP
18 |60466 - * | 1 |axs4—15P NYLON CONNEGTOR
19 30750 - | * iR =3 VAW CABLE TIE
20 |60178 - * | 1 |[RAvFHh/NA—iR SWITCH COVER PLATE
21 |37288 -| x| 2 |RA4vFh/i—I1k SCREW M4X0.7 L=5
22 |60204 - * | 2 |RA4yFh/i—iRiE SCREW M4X0.7 L=6
23 |31207 - * 2 | RAyFHhA—RIET VI v— WASHER, PLAIN M 4
25 160543 -1 * | 7 |[axsv4cy PIN CONTACT : LLM-01T-1.3E
27 |60181-01 -1 = | 1 |88 WIRE
28 160543 -| * | 2 [ARHEEL(BTRAYFA) PIN CONTACT : LLM-01T-1.3E
29 |60572 - | % 2 |IgFa—7 HEAT SHRINKABLE TUBE
30 |60573 -| % 2 (s Fo—7 HEAT SHRINKABLE TUBE
32 |61605 - % 2 |7RE2(8) BUTTON

_3 8_.




2T [1 B8{% /Air pressure mechanism

_39_



ZE [+ BH{% /Air pressure mechanism

NO.| BEES Eo s Rk DESCRIPTION
2| 3
PARTS NO.| ¥ | & |QTY
1 |61606 -1 = 1 | B AFEyM4E)BTFLE SOLENOID VALVE SET, 4 BTFL
2 (61609 -] * 1 | EEFAORI24EZ)BTFLE SOLENOID VALVE ASSY, 4 .BTFL
3 |61610 - x 1 |EHF@E)BTFLA AIR MANIFOLD ASSY, 4 BTFL
4 |60387-01 - = 4 |EBHIF SOLENOID VALVE
5 |60387-02 - | = 8 |EBEHFHFIEARL SCREW M2X0.4 L=20
6 |60387-03 -1 = 4 |H R4y A0SP-G) GASKET
7 |60387-04 - * 1 |ZT7vZ/R—ILF4(MFS4) AIR MANIFOLD, 4
8 |30720-03 -1 = 8 |FST(A95) PLUG
9 |60387-05 - =% 1 |[HE3F(A) JOINT, A
10 |60387-06 - * 2 |#FB) JOINT, B
11 |60468 - = 1 [axo%488 CONNECTOR ASSY, 4
12 |60387-12 - | = 2 |YALoY— AIR MUFFLER
13 |BS09228 -1 = 1 |=wFILA) NIPPLE, 1/4X1/8
14 |BS09318 - | =* 1 |LF¥aL—%— REGULATOR
15 |60387-13 -1 % 1 |=yFILB) NIPPLE, B
16 |60387-14 -| % 1 |mR—iLin7 BALL VALVE
17 {60387-15 - | * 1 | =y IL(C) NIPPLE, C
18 |60387-16 -1 * 1 |EBEFIUT IR SETTING PLATE, VALUE
19 |60387-17 -1 * 4 |EBHiF1ERL SCREW M4X0.7 L=38
20 131208 -1 = 4 | BREAFLEE T v— WASHER, SPRING 2-4
21 |31207 -1 x| 4 |EEAFLEFTYY— WASHER, PLAIN M 4
22 [10734-24 - % 2 | BRI HRIE WOOD SCREW M4.5 L=20
Wz 75F 1T —42E{%(-FL)/Presser foot actuator mechanism (-FL)
. i - o &2 DESCRIPTION
NO.| MRTES 5 | #=E R
S
2| 2
PARTSNO.| ¥ | & |QTY
1 [60172 -1 * 1 |FLY 5 —(58) CYLINDER ASSY
2 |60172-01 - =* 1 |FLY A — CYLINDER
3 |60172-02 - | =* 2 |#F JOINT
4 160172-03 * 2 (FL YA —iEhl BOLT, SOCKET M5X0.8 L=45
5 (60174 - * 1 |FLY A —LABl SCREW
6 [28070 - * 1 |FLS A —BHRLHvk NUT, 3 M8
- 7 161543-02 - | * 2 |FLAZ7—F21—7 AIR TUBE, 1050

_40_




_.l_p_

$9|qBO PUB SI0}08UUCY /[ £ — Ly KLk T




a3, 47— )L /Connectors and cables

ad
No. | #eEs Elua L DESCRIPTION
Y
=
PARTS NO. 5 | .QTY
1 [60481 * 1 |E&EEF CRIMP-TYPE TERMINAL
2 |60480C * | 1 |7—REBER) GROUNDING WIRE COMPLETE
3 (30150 * 1 |axs4h/3— 6P CONNECTOR CAP 6P
4 (17376 ¥ | 1 [axs46P CONNECTOR 6P
5 |60565C * 1 |BRRAvFH5—T L HARNESS FOR KNEE SWITCH
6 |BS03815 * | 1 [3axseh/i— 12P CONNECTOR CAP 12P
7 |B153969 ¥ | 1 |aks212P CONNECTOR 12P
8 |61569 * | 1 [—TFNHS52F 13N CABLE CLAMP 13N
9 |[30025 ¥ | 1 | Tuie— WASHER
10 |8040 ¥ | 1 |950T1kR0 SCREW 9/64X40 L=8.0

_42._.




{+E FB8{% 1/Accessories 1

//I\\ /\ ST %7 8
11} =l

»—-5]
2ehn || S5
38 37
&
44
[j 40 41
=

S &
73 1"?)5
\

42 39

_43_




{FE EE{% 1/Accessories 1

NO. | mamse g e e DESCRIPTION
AR
PARTSNO.| & | ¥ |aTy

1 [NO124 * | * 4 |#F DPx17 #24 NEEDLE DPX17 (#24)

2 [15041 * | 4 |FRE> BOBBIN

3 (1872 * | # 1 |7NBL2F(1.5MM) HEXAGONAL WRENCH. 1.5

4 19456 * | * 1 |RBLFEMM) HEXAGONAL WRENCH, 2

5 [19457 * | % 1 |7NBL2F(2.5MM) HEXAGONAL WRENCH. 2.5

6 [19458-A £ | = 1 |7NBELFEMM) HEXAGONAL WRENCH. 3

7 (19459 * | * 1 |ZRALFEMM) HEXAGONAL WRENCH, 4

8 |19460 * | * 1 |ARBELFEMM) HEXAGONAL WRENCH, 5

9 |19473 * | % 1 |+FEFSA/\— SCREW DRIVER, PLUS

10 8121 * | * 1 |FSA3—0N) SCREW DRIVER, S

11 (8120 | * 1 |FSA/3—(Fh) SCREW DRIVER, M

12 |8118 * | * 1 |FSA3—(K) SCREW DRIVER, L

13 |60699 x| * 1 |7"B#ERLCEL SCREW DRIVER, HEXAGONAL 2.5
14 |19462 = | * 1 | AHRLF DOUBLE WRENGH

15 [11196 # | * 1 |[Extyk TWEEZERS

16 |8132-A | * 1 | R ACGCESSORY BAG

17 |8124 * | * 1 |22 vhi— MACHINE COVER

19 [11169-B | % 2 |ZoELY(AXELD) MACHINE HINGE CONNECTION
20 {11170 * | * 4 |2V (HFEVD)LE SCREW 6.75X24 L=75

21 [11171 * | * 2 |Z eV TElT MACHINE HINGE CONNECTION CUSHION
22 |6052 ¥ | * | 4 |ZSVUEVTRITIEDARRL WOOD SCREW

23 |60386C x| * 1 [ih=2GEE) OIL PAN ASSY

24 |60386 | = 1 [hmsT OIL PAN

25 |PL-09 x| * 1 |7—ARS<)L LABEL, GROUNDING

26 |15081 * | * 6 PRFHER{SHTHRE WOOD SCREW

27 {15082 * | * 1 [RUA POLY OILER

28 |BS53188 o 2 |a—F—%IHB) CORNER SUPPORT

29 |B148890 * | x| 2 |la—F—=F0n HEAD CUSHION

30 |6055 * | % 2 |la—F—%F(A)1LET NAIL

31 |BS53190 * | % 2 |SEEPET LFEEE SPACER, C-SUPPORT

32 |BS53189 * | * 2 |la—+—2FdLBE SPACER, H-CUSHION

36 |60478-AC | * | = 1 |BELEIFER KNEE LIFTER ASSY

37 |60478-A * | * 1 |BREF#F - |BRACKET, KNEE LIFTER

38 [B104619 " 1 |BREFSI Tl KNEE LIFTER BAR

39 |BS34756 * | * 1 BBy T KNEE LIFTER PLATE

40 |B114967 * | * 1 |BYTAby— STOPPER, :K-LIFTER PLATE
41 |B110087 * | * 1 |BEYTIE BOLT 5.95X28 L=8

42 |BS31885 * | % 1 |BRETHN— COVER, :K-LIFTER PLATE
43 [40976 * | 1 |BREF#FITH SPRING

44 |B017081 * | * 1 [BREF#FEERC BOLT M8X1.25 L=16

45 11193 * | * 1 |FAIEs OIL TANK

46 (8125 * | * 1 [hzEL OILER

47 110947 * | * 1 |HRyxtvk THREAD STAND ASSY

48 |60012 - | = 1 |a—Fh— CORD COVER

49 (60374 - % IR E AN CABLE TIE

50 30625 - | =% 1 |BHSBy—TILH5T SYNCRONIZER CABLE GLAMP
51 |6035 * | % 1 |BREF#FIEERL SCREW 3/32X56 L=2.7

52 |e0478-ACT| * | =* 1 [BREF#EF () BRACKET, KNEE LIFTER ASSY

_44_




{TIE ZB8{% 2/Accessories 2

_45_




fTiEfmE & 2/Accessories 2

No. | meme E g LS DESCRIPTION
2| &

PARTS NO.| ' | ¥ |aTty
1 61532 * | * 1 [NJILFH—F (38) BELT GUARD COMP.
2 |61532-01 | * | * 1 | NILEH—F(A) BELT GUARD (A)
3 |61532-02 | * | = 1 |[~NILEH—F(B) BELT GUARD (B)
4 |61532-03 | * | =* 1 | RJLFH—F(C) BELT GUARD (C)
5 161532-04 | * | = 2 [NJILFH—E(D) BELT GUARD (D)
6 |28138 * | * 3 |RILEA—F(A) b SCREW M6X1 L=10
7 110599 * | * 3 (NI —FA)IET v e— |WASHER
8 |28138 * | % 2 [RNJLFH—F(B)1E SCREW M6X1 L=10
9 |[10599 * | * 2 [RN)LMH—KF(B)IETvv—  |WASHER
10 |28138 £ | % 2 | RNJILMAH—F(C) 1k SCREW M6X1 L=10
11 |10599 ® | = 2 |INIWEH—F (@) IETvi v—  |WASHER
12 39159 * | * 2 |[NJLRH—F(C) (A) Ik SCREW M5X0.8 L=8
13 16287 * | * 2 [NILEH—F(C) (A) 1T 4— |WASHER
14 |39159 * | * 1 |RNJILEH—F(B)(A) 1L SCREW M5X0.8 L=8
15 |16287 * | % 1 |NJLEH—F(B) (A) IET v v—|WASHER
16 37288 * [ % 3 [NJILMH—F (D) SCREW M4X0.7 L=5
17 |31613 - | = 1 |BHR/I—Fo527 CABLE CLAMP
18 |37288 - | = 1 |[a—F53271k SCREW M4X0.7 L=5
19 [17529 - = 1 |BHBEAE SYNCHRONIZER SUPPORT
20 |37102 - = 2 |BHEBIAEEEVH NUT M6X1

_46._




__.Lv_

&

o

>

&t Fag 3 EtiE Rz Eagl 1= L gt =& (FiI) TR T 4 (BT ftiRLta =Lk
2EN (1%) (&) $/5— (1)
(%)
GAUGE SIZE | NEEDLE | THREAD INNER QUTER FINGER THROAT FEED THROAT PLATE THROAT PLATE THROAT PLATE BED SLIDE
CLAMP | GUIDE | PRESSER | PRESSER | GUARD PLATE DOG SUPPORT SUB-COVER BASE COVER
FOOT FOOT (FRONT)/(REAR) (FRONT)/(REAR) | (FRONT)/(REAR)
inch mm
1/8” 2.0 61250 | 60624-A 10282 10182 10937-01 14543 61607-01 14508 14523 14512 12231
3/16" | 4.8 61251 | 60624-A 10283 10183 10937-01 14545 61607-03 14509 14525 14513 12232
1/4” 6.4 61206 | 60624-A 10285 10185 10937-01 14546 61607-05 14509 14526 14513 14517
5/16" | 7.9 61252 | 60624-A 10286 10186 10937-02 14547 61607-06 14509 14527 14513 14517
3/8" 9.5 61253 | 60625-A 10287 10187 10937-02 14548 61607-07 14509 14528 14514 14517
1/27 | 127 61254 | 60625-A 10289 10189 10937-04 14549 61607-08 14510 14529 14514 14518

* $5R13E32 8, / OPTION AT EXTRA COST

sped agnes jo s|qe ] /XEi— Ly



SEIKO SEWING MACHINE CO., LTD.

2-13—-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./

A3 %A &
T273-0018 FE R MiE K HT2-13-6
TEL: 047-420-3561, IPE&ESE:050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko-sewing.cojp
(BRESR)
Parts No. PB99890 (0911)
Rev.3.2



	BBWP-28BL_28BL-BTFL_1
	BBWP-28BL_28BL-BTFL_2
	BBWP-28BL_28BL-BTFL_3
	BBWP-28BL_28BL-BTFL_4



